
NYSERDA SUBMETERING PROGRAM 

SUMMARY REPORT 

FINAL REPORT 07-01
 

OCTOBER 2006
 

NEW YORK STATE 

ENERGY RESEARCH AND 

DEVELOPMENT AUTHORITY 



The New York State Energy Research and Development Authority (NYSERDA) is a public benefit 

corporation created in 1975 by the New York State Legislature. NYSERDA’s responsibilities include: 

•	 Conducting a multifaceted energy and environmental research and development program to meet 

New York State’s diverse economic needs. 

•	 Administering the New York Energy $martSM program, a Statewide public benefit R&D, energy 

efficiency, and environmental protection program. 

•	 Making energy more affordable for residential and low-income households. 
[...]
3-9 Town of Bethlehem WWTP Energy Use Breakdown................................................... 3-11 

3-10 Erie County Big Sister Creek WWTP Energy Use Breakdown.................................... 3-12 

3-11 Town of Orangetown WWTP Energy Use Breakdown ................................................ 3-14 

3-12 Saratoga Sewer District #1 WWTP Energy Use Breakdown........................................ 3-15 

3-13 Onondaga County WWTP Energy Use Breakdown...................................................... 3-17 

3-14 Comparing Influent Pumping Energy Across all Sites (Wire-to-Water)....................... 3-23 

3-15 Comparing Influent Pumping Energy Across all Sites (% of Total Plant Energy) ....... 3-24 

3-16 Comparing Aeration Energy Across all Sites (Wire-to-Water)..................................... 3-25 

3-17 Comparing Aeration Energy Across all Sites (% of Total Plant Energy) ..................... 3-25 

3-18 Comparing Bio-Solids Processing Energy Across all Sites (Wire-to-Water) ............... 3-28 

3-19 Comparing Bio-Solids Processing Energy Across all Sites (% of Total Plant Energy) 3-29
 
4-1 Annual Wire-to-Water Efficiency ................................................................................. 4-2 

4-2 Annual Wire-to-Water Efficiency Variation with Annual Plant Flow.......................... 4-2 

4-3 Annual Wire-to-Water Efficiency Variation with Annual Plant Flow (Logarithmic Data)  4-3
 
4-4 Annual Wire-to-Water Cost Variation with Annual Plant Flow (Logarithmic Data) ... 4-4
 
4-5 Comparing BOD Removal Energy Across all Sites (Wire-to-Process) ........................ 4-6 

4-6 Comparing TSS Removal Energy Across all Sites (Wire-to-Process) .......................... 4-6 

4-7 Annual BOD Wire-to-Process Variation with Annual Plant Flow (Logarithmic Data) 4-7
 
4-8 Annual TSS Wire-to Process Variation with Annual Plant Flow (Logarithmic Data).. 4-8 

5-1 Influent Dissolved Oxygen............................................................................................ 5-5 

5-2 Effluent Dissolved Oxygen ........................................................................................... 5-5 

5-3 Aeration Tank No. 1 Dissolved Oxygen ....................................................................... 5-5 




  
  
   
  

 

 

 

   
  

 
 

  
 

  
 
 
 
 
 
  
 

  
 

 

 
   

 
 
 
  

  
  

  
 

 

 
  

 
  

5-4 Aeration Tank No. 2 Dissolved Oxygen ....................................................................... 5-5 

5-5 Blower Throttling Energy Savings................................................................................ 5-7 

5-6 Digester Tanks Levels................................................................................................... 5-10
 
5-7 Dissolved Oxygen Concentration Trends...................................................................... 5-10 


TABLES 

Table Page
 
3-1 Annual Flow, Electricity Consumption and Cost ................................................................ 3-1 

3-2 Village of Marcellus WWTP Annual Energy Consumption ................................................  3-4 

3-3 Village of Clayton WWTP Annual Energy Consumption .................................................. 3-5 

3-4 Village of Heuvelton WWTP Annual Energy Consumption .............................................. 3-6 

3-5 South & Center Sewer District WWTP Annual Energy Consumption ............................... 3-8 

3-6 Town of Grand Island WWTP Annual Energy Consumption.............................................. 3-9 

3-7 Town of Bethlehem WWTP Annual Energy Consumption ................................................. 3-11 

3-8 Erie County Big Sister Creek WWTP Annual Energy Consumption .................................. 3-12 

3-9 Town of Orangetown WWTP Annual Energy Consumption............................................... 3-13 

3-10 Saratoga Sewer District #1 WWTP Annual Energy Consumption ...................................... 3-15 

3-11 Onondaga County WWTP Annual Energy Consumption.................................................... 3-16 

3-12 Small Plant Influent Pumping Comparison ......................................................................... 3-18 

3-13 Small Plant Aeration Comparison ....................................................................................... 3-18
 
3-14 Small Plant Bio-Solids Processing Comparison................................................................... 3-19 

3-15 Small-Medium Plant Influent Pumping Comparison ........................................................... 3-19 

3-16 Small-Medium Plant Aeration Comparison .........................................................................  3-20 

3-17 Medium Plant Influent Pumping Comparison......................................................................  3-20 

3-18 Medium Plant Aeration Comparison.................................................................................... 3-20 

3-19 Medium Plant Bio-Solids Processing Comparison ..............................................................  3-21 

3-20 Large Plant Influent Pumping Comparison.......................................................................... 3-21 

3-21 Large Plant Aeration Comparison........................................................................................ 3-22
 
3-22 Large Plant Bio-Solids Processing Comparison................................................................... 3-22 

3-23 Influent Pumping Energy Comparison to Static Head Differences...................................... 3-23 

4-1 Annual Plant Wire-to-Water Efficiency .............................................................................. 4-1 

4-2 Annual Plant Wire-to-Water Costs....................................................................................... 4-4
 
4-3 Annual Plant Wire-to-Process Efficiencies for BOD and TSS Removal ...................... 4-5 

5-1 DO Concentrations Upstream from Final Effluent Tank ..................................................... 5-6 

5-2 Lighting Savings Upgrade Analysis.............................................................................. 5-14 


APPENDICES  

Appendices 

APPENDIX A: Project Summary Sheets of Participating Plants 



 

 

 

 

 

 

  

 

 

 

  

   

      

 

 

 

 

  

   

     

 

 

  

  

 

   

  

  

 

  

  

 

 

Section 1 

GENERAL 

A sub-metering program and energy evaluation studies were completed for eleven (11) wastewater 

treatment plants located in New York State.  Each study was conducted to identify and recommend specific 

process modifications and equipment replacements which included an evaluation of total plant energy 

usage, replacement of less-efficient motors, and an energy use evaluation on a process-by-process basis.  

Improvements were recommended to achieve energy savings by utilizing existing and alternate treatment 

processes based on sub-metering of existing processes. 

In addition to perform individual energy evaluations at various wastewater treatment plants, the program 

also selected plants that ranged in plant size, flow rate and treatment process.  The information collected 

and reported during the sub-metering program and as presented in the Summary Report has been 

summarized in the following sections for the purpose of presenting program findings to other New York 

State wastewater treatment plants in order to encourage them to implement additional energy-efficient 

alternatives.   

The Summary Report will describe the overall evaluation of the participating wastewater treatment plants, 

address energy efficiency measures identified in the individual studies, compare plant size and flow rates to 

energy efficiency ratings per treatment process, and recommend to promote and implement identified 

energy efficiency measures more effectively to further energy savings in this sector.  This sub-metering 

program was funded by the New York State Energy Research and Development Authority (NYSERDA) 

and the eleven (11) participating municipalities.  The following wastewater treatment plants ranging in 

increasing plant flow rate were included in the sub-metering program. 

• Village of Marcellus 

• Village of Clayton 

• Village of Heuvelton 

• South & Center Chautauqua Lake Sewer Districts 

• Town of Grand Island 

• Village of Potsdam 

• Town of Bethlehem 

• Erie County Sewer District No. 2 Big Sister Creek 

• Town of Orangetown 

•  Saratoga Sewer District #1 

• Metropolitan Syracuse, Onondaga County 

1-1 




 

 

 

  

 

   

 

       

       

       

    

 

 

 

 

  

 

 

 

  

 

 

 

   

 

  

   

  

 

 

Section 2 

DESCRIPTION OF PARTICIPATING FACILITIES  

The participating wastewater treatment plants range in flow rate from 0.5 MGD to 80 MGD.  The sub-

metering program selected these plants to represent specific size categories ranging in the following 

average flow rates and plant locations.  Plant locations through out New York State were planned to offer a 

state-wide representation of wastewater treatment.  Plant locations are presented on Figure 2-1. 

• 0.5 to 1.0 MGD - Small Plant Category 

• 1.0 to 4.0 MGD - Small to Medium Plant Category 

• 4.0 to 8.0 MGD - Medium Plant Category 

• 8.0 to 80.0 MGD - Large Plant Category 

The following participating plants and average flow rates are distributed in the size categories. 

Small Wastewater Treatment Plant Category 

• Village of Marcellus - 0.4 MGD 

• Village of Clayton - 0.5 MGD 

• Village of Heuvelton - 0.5 MGD 

Small to Medium Wastewater Treatment Plant Category 

• South & Center Chautauqua Lake Sewer Districts - 2.0 MGD 

• Town of Grand Island - 2.1 MGD 

• Village of Potsdam - 3.5 MGD 

Medium Wastewater Treatment Plant Category 

• Town of Bethlehem - 4.9 MGD 

• Erie County Sewer District No. 2 Big Sister Creek - 7.5 MGD 

Large Wastewater Treatment Plant Category 

• Town of Orangetown - 10.0 MGD 

• Saratoga Sewer District #1 - 21.0 MGD 

• Metropolitan Syracuse, Onondaga County - 80.0 MGD 

2-1
 



 
 

  

 

 

 

   

  

   

     

   

    

 

 

     

   

  

 

Figure 2-1. New York State Plant Locations 

VILLAGE OF MARCELLUS  

The Village of Marcellus WWTP is located in Onondaga County with a population of approximately 2,000. 

The WWTP has an average design flow capacity of 1 MGD with an average flow of 0.3 MGD. Wastewater 

flows into the WWTP and is filtered through a bar screen and grit chamber.  The wastewater then flows by 

gravity to two (2) contact aeration basins.  Air is forced into the mixed liquor in the tank through a series of 

pipe manifolds and fine bubble diffusers to provide thorough mixing and induction of oxygen for aerobic 

bacterial conditions.  Wastewater then flows by gravity to the base of two (2) clarifiers to settle out 

suspended solids.  The clarifier supernatant then flows by gravity to the chlorine contact tank and finally to 

the outfall sewer to Nine Mile Creek under a State Pollutant Discharge Elimination System (SPDES) 

Discharge Permit. 

Sludge from the clarifiers is pumped to four (4) re-aeration basins.  The aerated sludge is pumped either to 

two (2) sludge digesters or back to the contact aeration basins where it is mixed with the influent 

wastewater.  The digested sludge is pumped to the solids handling building where it is pressed by a belt 

2-2 




    

 

 

 

 

    

   

  

 

  

 

 

  

   

    

   

 

 

   

 

 

 

     

   

   

 

  

 

  

 

 

 

press to dewater solids. Supernatant from both the re-aeration tanks and the solids handling building flows 

by gravity to the two (2) clarifiers and chlorine contact tanks prior to discharge.   

VILLAGE OF CLAYTON 

The Village of Clayton is located in Jefferson County with a population of approximately 2,100.   The plant 

was originally designed and operated as a contact stabilization plant, but was converted to a sequencing 

batch reactor (SBR) operation in 2001 with a permitted maximum monthly flow of 1.1 MGD. Current 

average flow to the WWTP is 0.42 MGD.  The WWTP consists of preliminary treatment, secondary 

treatment, disinfection, and sludge storage and handling.  

Preliminary treatment consists of a mechanically cleaned bar screen and a grit chamber.  Secondary 

treatment includes three circular concrete SBR tanks equipped with fine bubble diffusers and decanting 

arms.  Tank Nos. 1 and 2 are 38 feet in diameter with 15-foot liquid depth. They are operated in parallel as 

a single tank for a total volume of 254,000 gallons.  Tank No. 3 is 58-feet in diameter with 15-foot liquid 

depth and a volume of 296,000 gallons.  Disinfection is accomplished by the injection of chlorine gas to the 

treated effluent in a two-chambered baffled tank prior to discharge to the St. Lawrence River. 

Biosolids are pumped from the SBRs and stored in a two-chambered rectangular concrete tank.  The sludge 

holding tank is equipped with fine bubble diffusers for mixing and minimal aeration.  Biosolids are 

removed by tanker truck for off-site disposal. 

VILLAGE OF HEUVELTON 

The Village of Heuvelton is located in St. Lawrence County with a population of approximately 800. 

WWTP treats residential and commercial wastewater flows as well as a significant wastewater load 

generated by Losurdo Foods, a dairy processor.  The original treatment plant was built in 1968 and 

consisted of the Administration Building and lagoons. The treatment plant was upgraded in 1983, during 

which time a pump building, blower building, bar screen building, and other improvements were added. In 

1993, new diffusers were installed in the lagoon, and in 2003, diffuser sleeves were replaced.  Major 

equipment at the plant includes: hydraulically operated grinder, influent pumping, aeration blowers, 

aeration lagoon, clarifiers, chlorine contact tank, chlorination equipment, sludge holding tank, polymer 

mixing chamber, sludge pumping, and sludge digestion (aerobic) lagoon. 

2-3
 



 

 

   

  

   

 

 

  

 

  

 

 

 

 

 

 

 

 

   

  

 

 

 

  

 

 

  

 

  

  

 

SOUTH & CENTER CHAUTAUQUA LAKE SEWER DISTRICTS 

The South and Center Chautauqua Lake Sewer Districts are located in Chautauqua County with a 

population of approximately 20,000. It encompasses the Chautauqua Lake area, collecting sewage from 

areas to the north and south of the lake.   The South and Center wastewater treatment facility utilizes an 

advanced, two stage, activated sludge treatment system with an average daily flow of 4.1 MGD.   

The wastewater first passes through the comminutors to grind large particles and then through the aerated 

grit chambers, which separate and remove sand, and gravel from the influent flow.  Primary treatment is 

accomplished within the primary settling tanks.  From the primary settling tanks, wastewater flows to the 

aeration tanks for the first stage of the activated sludge system.  Oxygen transfer within the aeration tanks is 

accomplished through the mixing of four (4) surface aerators.  The wastewater is then transported to the 

secondary settling tanks for removal of the biological material.  From the secondary settling tanks, the 

wastewater is pumped to the nitrification tanks for the second stage of the activated sludge process.  

Wastewater flows through the nitrification tanks to the nitrification settling tanks for sludge separation. 

The nitrification effluent is re-aerated in the re-aeration tanks and disinfected in the chlorine contact tanks 

prior to discharge to the Chadakoin River.  

Waste sludge, including primary and waste activated sludge, is stored in the primary settling tanks.  Sludge 

is pumped to the Jamestown Bureau of Public Utilities (BPU) via a dedicated force main.   

TOWN OF GRAND ISLAND 

The Town of Grand Island is located in Erie County with a population of over 18,000.  The plant was 

designed to treat an average daily flow of 3.5 MGD.  The annual average daily flow rate is 2.5 MGD.   

Influent flow is directed through comminutors, which cut large solids and stringy materials into smaller 

particles.  Preliminary treatment consists of two grit chambers, which allow the separation and removal of 

sand and gravel from the influent sewage flow.  The flow is then routed to the pure oxygen activated sludge 

system, which consists of two reactor trains and two secondary clarifiers. Each reactor train consists of two 

mechanically agitated tanks in series and utilizes a pure oxygen system (trade name UNOX).  Ferrous 

chloride (FeCl2) is added to the aeration tanks to facilitate phosphorus removal in the secondary clarifiers, 

and polymer is added to the secondary clarifier influent to enhance flocculation and settling time. Clarifier 

effluent is disinfected in the chlorine contact tank prior to being discharged to the Niagara River. 

Waste sludge is thickened in the gravity thickener.  Stabilization of thickened sludge is accomplished 

through an anaerobic digester system consisting of a mixed and heated primary digester, and a secondary 

2-4 




  

  

 

 

 

   

 

  

   

 

  

  

  

   

    

     

 

 

 

    

 

   

 

 

   

  

 

digester.  Although the plant has the capability of dewatering digested sludge with an existing belt filter 

press, digested sludge is currently hauled off-site for disposal.    

VILLAGE OF POTSDAM 

The Village of Potsdam is located in St. Lawrence County with a population of over 18,000.  The WWTP 

service area includes the Village of Potsdam and the campuses of Clarkson University and the State 

University College at Potsdam. The WWTP has a design flow capacity of 3.5 MGD with a daily average 

flow ranging between 1.5 to 2.2 MGD.  

 Major treatment equipment and processes at the WWTP include: mechanical bar screen, comminutor, 

gravity grit chamber, grit cyclone/classifier, mechanically cleaned clarifiers, conventional activated sludge 

with mechanical surface aerators, and seasonal ultraviolet disinfection. The plant effluent discharges to 

Raquette River.  Waste activated sludge is pumped from the secondary clarifiers to the primary clarifiers.  

Waste activated sludge is combined with primary sludge in the primary clarifier. The combined primary 

and waste activated sludge is pumped from the primary clarifier to a circular 40-foot diameter primary 

anaerobic digester. 

Sludge is digested in the primary anaerobic digester, where it is heated and mixed for an average hydraulic 

residence time (HRT) of 44 days.  Digested sludge is transferred to the secondary digester for an average 

HRT of 41 days.  Digested sludge is removed from the secondary digester via gravity or by a portable 

pumping unit and is piped to a tanker truck for hauling to off-site disposal. 

TOWN OF BETHLEHEM 

The Town of Bethlehem is located in Albany County with a population of over 31,000 and operates a 

WWTP with an activated sludge process.  Past operations have operated as an activated sludge process with 

recent modification to a contact stabilization process to accommodate higher flows and solids.  The design 

treatment capacity of the WWTP is 4.9 MGD with a peak hydraulic capacity is 6 MGD. 

The treatment process consists of preliminary treatment in two parallel channels, one of which is equipped 

with a mechanical cleaned bar screen and mechanical grit removal facilities with provisions for equipping 

the second channel with similar equipment when future flows exceed design flow rates.  Flow is then 

conducted by gravity to two (2) fine bubble aeration tanks. These units are configured and piped to allow 

2-5
 



  

 

 

 

   

  

   

 

 

 

 

   

      

 

 

 

 

    

   

    

  

  

 

    

   

  

 

  

 

 

  

   

 

them to be utilized as activated sludge and/or contact stabilization processes.  Following the aeration tanks, 

three (3) circular final clarifiers are utilized with a design capacity of 3 MGD each. 

Sludge is pumped to the dissolved air flotation (DAF) equipment for sludge thickening.  The thickened 

sludge from the DAF is pumped to the covered 100,000-gallon sludge storage tank that is equipped with an 

air mixing system.  Sludge disposal is by tanker truck hauling to the Albany County WWTP for 

incineration.  The final clarifier effluent is chlorinated in the chamber lying between the clarifiers and 

conveyed through a 1,600-foot, 48-inch diameter outfall to the Hudson River. 

ERIE COUNTY SEWER DISTRICT NO. 2 BIG SISTER CREEK 

The Erie County Sewer District (ECSD) No. 2 Big Sister Creek WWTP is located at in Angola.  The 

WWTP has an average design flow capacity of 7.6 MGD with an average flow of 4.5 MGD.  Flows in 

excess of approximately 13 MGD, are directed to the overflow retention facility (ORF).   

Wastewater is pumped into an elevated aerated grit chamber.  Flows in excess of peak plant design flows 

are directed into the overflow retention facility (ORF). Once the capacity of the ORF is reached, the ORF 

overflow is disinfected and discharged into the Big Sister Creek.  The wastewater then flows by gravity to 

two (2) fine bubble aeration basins. Wastewater then flows by gravity to the base of three (3) clarifiers to 

settle out suspended solids.  Sludge is flowed by gravity to the return sludge wells where the return 

activated sludge (RAS) pumps a portion of the sludge back to the aeration basins for further treatment.  

After clarification, the wastewater proceeds through sand filtration, chlorination, and re-aeration prior to 

discharge to Big Sister Creek. 

Sludge is pumped to the two dissolved air flotation (DAF) units for sludge thickening. The thickened 

sludge from the DAFs is pumped to the sludge digestion tanks that are equipped with an air mixing system.  

The solids are then further processed and dewatered with a recessed plate and frame filter press. Dewatered 

solids are hauled for landfilling.  Existing roofed sludge drying beds are currently not in use unless 

dewatering equipment is down for repair and remain as a backup dewatering system for the plant.  

TOWN OF ORANGETOWN 

Orangetown Sewer District No. 1 is located in Rockland County with a population of over 55,000.  Forty-

three (43) pump stations act as the influent pumping system and convey raw sewage to the WWTP. The 

Sewer District operates a WWTP with a maximum monthly design flow of 12.75 MGD.  Current annual 

2-6 




  

  

    

 

 

  

   

  

    

  

  

 

 

 

 

 

 

 

 

  

 

   

   

  

 

 

  

 
 

 

 

    

 

   

 

average flow to the WWTP is 10 MGD. Orangetown WWTP is a trickling filter plant that has with the 

exception of recirculation flow, all wastewater processes flow by gravity through the plant.  Wastewater is 

conveyed to the plant by off-site pump stations. 

The treatment process consists of preliminary screening and grit removal (currently not in service), primary 

clarification, trickling filtration, secondary clarification, and disinfection by gaseous chlorine.  Odor control 

was provided by a wet scrubber system and ozonation system, but neither is in service at this time. 

Sludge handling facilities at the WWTP consist of sludge pumping, anaerobic digestion (not in use), sludge 

holding tanks, and mechanical dewatering of combined primary and secondary sludge using a belt filter 

press.  Prior to dewatering, sludge is conditioned with polymer and potassium permanganate (for odor 

control).  Currently, dewatered sludge is transported to the Rockland County Solid Waste Authority, where 

it is composted.   

SARATOGA SEWER DISTRICT #1 

The Saratoga County Sewer District No. 1 is located in southern Saratoga County with a population of 

approximately 120,000.  The Sewer District operates a wastewater treatment plant (WWTP) that consists of 

influent pumping, preliminary screening and grit removal, primary clarification, secondary activated sludge 

treatment, and ultraviolet disinfection.  The design treatment capacity of the WWTP is 14.5 MGD and the 

peak hydraulic capacity is 37 MGD.  Current annual average flows to the WWTP are approximately 

10 MGD. 

Sludge handling facilities at the WWTP consist of flotation thickening of waste activated sludge, 

mechanical dewatering of combined primary and thickened waste activated sludge using belt filter presses, 

and incineration of dewatered sludge using a fluidized bed incinerator. The WWTP is also equipped with 

sludge storage tanks and ash dewatering tanks. 

METROPOLITAN SYRACUSE, ONONDAGA COUNTY 

The METRO wastewater treatment plant located in Syracuse operates an 80 MGD (annual average) facility 

providing secondary treatment with partial ammonia removal, on a seasonal basis, and phosphorus 

removal. The wastewater treatment facilities at METRO include preliminary treatment (screenings and grit 

removal) for wet weather flows up to 240 MGD. Flow from preliminary treatment is pumped by the low lift 

pumps to the primary clarifiers. The primary clarifiers are designed for a total peak flow of 120 MGD.  

Primary settled wastewater is distributed to eight aeration tanks which have a fine bubble aeration diffuser 

2-7
 



 

 

 

   

  

 

aeration system. Aeration tank effluent is fed to four secondary clarifiers. Secondary effluent is chlorinated 

for disinfection prior to discharge into Onondaga Lake. Sludge from primary and secondary settling is 

thickened prior to anaerobic sludge digestion, dewatering and stabilization by the N-Viro process.  

New facilities for ammonia and phosphorus removal have recently been constructed, and the existing 

tertiary treatment system has been taken out of service. The ammonia and phosphorus removal system 

include biological aerated filters (BAF), high-rate flocculated settling (HRFS), and ultraviolet disinfection.  

2-8 




   

   

 

   

 

 

 

 

 

 
  

 

 

 

   

  

  

 

 
 

 

 
 

 
   

 

 

 

 

 

   

  

 

 

 

Section 3 

PLANT ENERGY COSTS 

BASELINE TOTAL ENERGY CONSUMPTION 

Nine of the eleven plants in this study provided one or more years of electrical utility data, to aid in 

characterizing the annual energy distribution inside the plant.  One plant (Saratoga) provided a partial year 

of flow data and an annual electricity data, and one plant (Potsdam) no utility data was provided. Table 3-1, 

Figure 3-1 and Figure 3-2 presents the annual flow, electricity consumption, and electricity cost for each of 

the participating plants. 

TABLE 3-1
 

ANNUAL FLOW, ELECTRICITY CONSUMPTION AND COST 

Size Site WWTP Location 

Design 
Flow 
Rate 

(MGD) 
Annual 

Flow(MG) 

Annual 
Electricity 
Use (kWh) 

Annual 
Electricity 
Cost ($) 

Average 
Cost of 

Electricity 
(¢/kWh) 

Small 

1 Village of Marcellus 0.4 110 580,400 $ 50,495 8.7¢ 

2 Village of Clayton 0.5 176 376,830 $ 41,889 11.1¢ 

3 Village of Heuvelton 0.5 105 1,046,976 $ 105,745 10.1¢ 

Small-Med 

4 South & Center Sewer District 2 776 1,570,569 $ 59,379 3.8¢ 

5 Town of Grand Island 2.1 998 2,168,600 $ 195,174 9.0¢ 

6 Village of Potsdam 3.5 803 894,120 $96,005 10.7¢ 

Medium 
7 Town of Bethlehem 4.9 1,755 1,677,573 $ 162,725 9.7¢ 

8 Erie County Big Sister 7.5 2,002 3,929,332 $ 381,145 9.7¢ 

Large 

9 Town of Orangetown 10 3,535 1,582,800 $ 150,374 9.5¢ 

10 Saratoga Sewer District #1 21 4,222 10,938,375 $ 787,563 7.2¢ 

11 Onondaga County 80 26,700 22,443,958 $1,615,965 7.2¢ 

3-1
 



 

 

A
nn

ua
l E

le
ct

ric
ity

 C
on

su
m

pt
io

n 
(k

W
h/

ye
ar

) 

25,000,000 

20,000,000 

15,000,000 

10,000,000 

5,000,000 

0 

V
ill

ag
e 

of
 M

ar
ce

llu
s

Vi
lla

ge
 o

f C
la

yt
on

Vi
lla

ge
 o

f H
eu

ve
lto

n

S
ou

th
 &

 C
en

te
r S

ew
er

D
is

tri
ct

To
w

n 
of

 G
ra

nd
 Is

la
nd

Vi
lla

ge
 o

f P
ot

sd
am

To
w

n 
of

 B
et

hl
eh

em

E
rie

 C
ou

nt
y 

Bi
g 

Si
st

er

To
w

n 
of

 O
ra

ng
et

ow
n

Sa
ra

to
ga

 S
ew

er
D

is
tri

ct
 #

1

O
no

nd
ag

a 
C

ou
nt

y 

Small Plants Small-Medium Plants Medium Plants Large Plants 

 

 

 

 

 

A
nn

ua
l E

le
ct

ric
ity

 C
os

t (
$)

 

Figure 3-1. Annual Electricity Consumption by  Plant 

$0 

$200,000 

$400,000 

$600,000 

$800,000 

$1,000,000 

$1,200,000 

$1,400,000 

$1,600,000 

$1,800,000 

Vi
lla

ge
 o

f M
ar

ce
llu

s

V
ill

ag
e 

of
 C

la
yt

on

Vi
lla

ge
 o

f H
eu

ve
lto

n

So
ut

h 
&

 C
en

te
r S

ew
er

D
is

tri
ct

To
w

n 
of

 G
ra

nd
 Is

la
nd

Vi
lla

ge
 o

f P
ot

sd
am

To
w

n 
of

 B
et

hl
eh

em

Er
ie

 C
ou

nt
y 

B
ig

 S
is

te
r

To
w

n 
of

 O
ra

ng
et

ow
n

Sa
ra

to
ga

 S
ew

er
D

is
tri

ct
 #

1

O
no

nd
ag

a 
C

ou
nt

y 

Small Plants Small-Medium Plants Medium Plants Large Plants 

Figure 3-2. Annual Energy Cost by Plant 

3-2 




 
 

 

   

  

 

 
 

 

   

    

 

  

 

  

 

 

 

    

 

   

 

 

 

 

To further characterize the energy distribution in each plant a series of electrical sub-meters were installed. 

The electrical sub-meters recorded either the true three-phase power, or a suitable proxy such as current 

that was correlated to a one-time power reading.  Power data was totalized into either 5 or 15-minute 

energy data and recorded using a datalogger.  This energy data was totalized into daily data for comparison 

to the daily recorded plant flow and loading data.  

Figure 3-3. Sub-Meter Installed at Saratoga Sewer District #1 WWTP 

The typical duration of sub-metering was between nine and sixteen weeks.  A typical sub-meter installation 

is presented in Figure 3-3. After completion of the sub-metering period, the relation of the monitored 

energy variation with plant flow was used along with the annual flow relations to provide an estimate of the 

annual energy consumption by sub-metered load. 

In many cases, sub-metered energy data was collected on large portions of the plant pertaining to a 

particular process, rather than individual pieces of equipment.  As each plant configuration and electrical 

layout is different, the number of sub-meters and level of detail in the sub-metered energy data varied 

between plants.  Typically, the major processes in the plant were monitored, including but not limited to; 

influent pumping (at plant), aeration, and solids processing.  The utility billing data and the sub-metered 

data were combined to provide an energy consumption and energy cost by process as a percentage of the 

whole plant annual energy consumption and cost. As the size of the plant increased so does the plant 

complexity, resulting in an increased number of sub-metered points.  The smallest plants had two to three 

sub-metered loads, while the largest plant (Onondaga County) had 15 sub-metered loads. 

3-3
 



  

      

 

 

 

  

  

 

 

 

 

  

    

 

 

 

  

 

 

 
 

 
 

ANNUAL ENE
 

 

 

 

 

 

The following tables and figures presents the distribution of energy consumption based on the results of the 

sub-metered data collected and the annual utility consumption.  The results are organized first by site, then 

by plant size to compare and contrast the end-use energy consumption.  Energy costs per sub-metered load 

are based on the average cost of energy as presented in Table 3-1.  The sub-metered energy data is also 

expressed as an energy (and cost) per million gallons of raw sewage treated.  This “wire-to-water” 

efficiency is used to compare different processes and operations between plants.  

VILLAGE OF MARCELLUS WWTP ENERGY CONSUMPTION 

Four (4) electricity sub-meters were installed at the Village of Marcellus Creek WWTP.  The sub-meters 

were installed on August 13, 2004 and data were collected through October 22, 2004, with over ten weeks 

of data were collected on these sub-meters.  

In addition to the energy sub-meters, two (2) portable current loggers were placed on the remote pump 